AMO%e"

‘SPECIALIZED EQUIHENT FOR THE FODD INDUSTRY

S7SDAUTIOLOOP - ASTORI, OREGON 97103 - USA
(505455191 » (00} 483854+ (53] 4586409

ITEM| PART NUMBER DESCRIPTION ;'c; ITEM| PART NUMBER DESCRIPTION R”l.b
D 300 3% AUTIO PuMP oz~ - e .
2 |B-102-0400-00] AUGER (FF-11) ll 18 Brlozmotn oo HOSE RiNG 1) :
3 2 N.C. WING NUT 4
4 1/2° FLT WABHER 4
5 IR NC X S HEX HEAD car ScCrREW | 4.
2N 1=z REVERSIBLE HOLE PLATE [
7 |C-lioz-0409~00 KNIFE. HOLDER (3 AX) [
E7N T AA - KNIFE INSERT'S (4 PER SET) ]
& |c-lioz-o4i0-oc0 INNER RING ("3 BX) ]
D |B-1iOZ-0401-00 | PUMP DRIVER, STUD> (&CX) ]
[7=3 9/8 NC X 4% HEX HEAD CAP screw 1
1l /2. NC x (Y4 HEX HEAD cAP sScReEw | io
12z /2" SPRING LOCK, wasHER,
[ 8/1e" % |2 ROLL PN 2
4 |B-N02Z~-0402-00 AP TER, (FF-9) \
L d V2 NC. X 1" HEX HEAD CAP SCReEW -3
1o /2 NC NUT 2
T V/z NC X 2 8¢. HEAD SCREW 1
15 [B-1102-0408-co| PULL UP RING ]
19 7/8" SPRING LOCKWASHER,
20 /8 NC NUT
2| [B-lioz-0404-00 | PIvOoT PIN )
22 |B-I0Z2- C40%-00 | CRANIK
28 |A-1loz-0800-00 THRUST WADHER, 2
24 7o NC X 2° HEX HEAR CAP ScrRew | &
2% | B-102- 0406-00 | VERTICAL ARPJUSTING FLATE \
Z6 | B-102~040T-00 | SLIDE. PLATE 1
27 | A-il0Z- Sdod-c0| SLIPE casTinG L

PARTS LIST
Call 800-483-8884
for price and avilability

A ormonaL PumP

T AVAILABLE IN
. STAINLESS
Autio 1102 Pump Adapter £ oo o runde
: L HUS, o
- Assembly Parts Drawaing neres.S?
[ AT ErIAL
PER ORPER
FissHe
PER ORDER
DWE ScALE -er;i\_z__‘A_\’gzess, zvum%(éu baTE ov:u&ﬂ-P!'
ExCEPT AS NoTED). ol Yo e | ASSY.
PRINT ISSUE. DATE, u:;: .,..,w“;'ﬂ CETN B — —";—T;N;; wr_w l‘“‘h




AUTIOZS3"

company

SPECIALIZED EQUIPMENT FOR THE FOOD INDUSTRY

93750 AUTIO LOOP +» ASTORIA, OREGON 97103 « USA
(503) 458-6191 « (800) 483-8884 - (503) 458-6409

PARTS LIST

Call 800-483-8884
for price and avilability

(1102 PUMP ADAPTER ASSEMBLY, DWG.#C-1102-0900-00

ITEM PART NBR.
NO. NUMBER DESCRIPTION REQ.
1 300 3" AUTIO PUMP COMPLETE, BLACK - - - - === - === - oo - - - 1
300 HT 3" AUTIO PUMP COMPLETE, BLACK, HEAT-TREATED - - - - - - - - --
300 SS 3" AUTIO PUMP COMPLETE, STAINLESS STEEL - - ------------
2 1102-0400-00 AUGER (FF-11) - - - - - - - - i e e e e o 1
3 L/2"N.C.WINGNUT - - - - - o e o e e e e o 4
4 12" FLATWASHER - - - - - - - - oo e o e e 4
5 1/2" N.C. X 6" HEX HEAD CAPSCREWS - - - - - - - - - - - - - - - - 4
6 11-2, REV. HOLE PLATE, #11-2, (3/8" HOLES & LARGER) - - - - - - - 1
6-A 11-2 LOCKSPRING PLATE BUSHING ASSEMBLY, 3-PC.- - - - - - - - --- -
1102, SOLID HUB PLATE, #1102 (3/8" HOLES & LARGER) - - - - - - - - - - - -
(Please specify plate hole size when ordering.)
(Above plates have 1-3/4" diameter center hole to fit ltem 9.)
7 1102-0409-01 KNIFE HOLDER (3AX) COMPLETE W/BLADES - ---------- 1
(2" CENTER)
7-A  4A 1101 KNIFE INSERT BLADES (SETOF4) ------------------ 1
(PER BOX: 40 PCS/10 SETS)
8 1102-0410-00 INNERRING (BBX) - - === === s m e m e e e e e e 1 1
9 1102-0401-00 PUMP DRIVER STUD, 2-1/4" THREAD DIA. (6CX) - - ------- 1
10 5/8 N.C. X 4" HEX HEAD CAPSCREW - - - - - == - === - - - - - 1
11 1/2 N.C. X 1-1/4" HEX HEAD CAPSCREW - - - - - - == - - - - - - - 10
12 1/2" SPRING LOCKWASHER - - - - == - - = o m oo e e e e oo
13 3/16" X 1-1/2" ROLLPIN - - - == - - oo m e e e e oo - 2
14 1102-0402-00 ADAPTER (FF-9) - - - = - - s o - e m e e oo 1
15 1/2N.C. X 1" HEX HEAD CAPSCREW - - - - - - - - - - - - oo - - 5
16 12" NG NUT - - - - mm e e 2
17 1/2"N.C. X 2"SQ. HEAD SCREW - - - - - = - - - c - oo oo o - - 1
18 1102-0403-00 PULL-UPRING - - - - - - - - e o e e 1
19 5/8" SPRING LOCKWASHER - - - - - - - - - - - oo e e oo - 1
20 BI8"N.C.NUT == - - e o e 1
21 1102-0404-00 PIVOT PIN - - - - s o e e o e m e 1
22 1102-0405-00 CRANK HANDLE- - - - - - - e oo e e e oo 1
23 1102-0300-00 THRUST WASHER - - - - - - - - - - o oo m oo - 2
24 5/8 N.C. X 2" HEX HEAD CAPSCREWS - - - - - - - - - - - - - - - - 3
25 1102-0406-00 VERTICAL ADJUSTING PLATE - - - - - - - - - - - - - - - - - - 1
26 1102-0407-00 SLIDEPLATE - - - - - - - - e e e e oo m - 1
27 1102-0408-00 SLIDECASTING - - - - - === s s s s s e e e e e oo o - 1
28 1102-0411-00 NOSERING (1A) - - - - == - - - s s m e e e e e e oo 1
29 300-0407-00 PUMP MOUNTING GASKET - ----------mmmmmmmmmm oo o 1

[This equipment must be installed & operated according to all applicable safety regulations.

Prices subject to change without notice.

Effective: March 1, 2014

Payable in U. S. Funds

F.O.B. Plant - Astoria, Oregon U.S.A.



	text: Autio 1102 Pump Adapter Assembly Parts Drawaing


